



| Parts List | | | | | | |
|------------|-------|----------|--------------------------------|------|---------|----------|
| Ref | Class | Part | Description | Qty | Comment | Footnote |
| 1 | 84 | 96020A 6 | WIRING HARNESS | 1 | | |
| 2 | 54 | 816398 | CLAMP | 1 | | |
| 3 | 10 | 65746 | SCREW (CAST IRON EXHAUST M | 3 | | |
| 4 | 84 | 95084A 9 | WIRE (LONG - RED) | 1 | | |
| 5 | 84 | 95084A10 | WIRE (SHORT - RED) | 1 | | |
| 6 | 88 | 79091 | FUSE (20 AMP) | 1 | | |
| 7 | | 817509T | IGNITION AMPLIFIER | 1 | | |
| 7A | 84 | 15275A 1 | HARNESS ASSEMBLY | 1 | | |
| 8 | 10 | 76630 | SCREW - CAST IRON EXHAUST E | 3 | | |
| 9 | 13 | 26992 | LOCKWASHER - CAST IRON EXH | 3 | | |
| 9A | 11 | 64015 | NUT (STAINLESS STEEL EXHAU | 6 | | |
| 10 | 23 | 92152 | SPACER | 3 | | |
| 11 | | 97257A 1 | WATER TEMPERATURE SENDEL | 1 | | |
| 11 | | 49734A 1 | WATER TEMPERATURE SENDEL | OPT. | | |
| 14 | | 90806 | OIL PRESSURE SENDER | 1 | | |
| 14 | | 37293 | OIL PRESSURE SENDER (DUAL) | OPT. | | |
| 15 | 13 | 26996 | LOCKWASHER | 2 | | |
| 16 | 11 | 68219 | NUT | 2 | | |
| 17 | 22 | 64013 | REDUCER | 1 | | |
| 18 | | 97163 | BRACKET | 1 | | |
| 19 | 88 | 11178 | CIRCUIT BREAKER (50 AMP) | 1 | | |
| 20 | 13 | 26996 | LOCKWASHER | 2 | | |
| 21 | 11 | 68219 | NUT | 2 | | |
| 22 | 10 | 45862 | SCREW (7/8") | 2 | | |
| 23 | 10 | 22028 | SCREW | 1 | | |
| 24 | 12 | 56681 | WASHER | 3 | | |
| 25 | 11 | 46438 | NUT | 3 | | |
| 26 | 85 | 96819T | INSULATOR | 1 | | |
| 27 | 89 | 96054 | STARTER SOLENOID | 1 | | |
| 28 | 10 | 47910 | SCREW (5/8") | 2 | | |
| 29 | 11 | 20088 | NUT | 2 | | |
| 30 | 13 | 26992 | LOCKWASHER | 2 | | |
| 31 | 11 | 26419 | NUT (8-32) | 2 | | |
| 32 | 11 | 94330 | NUT (1/4-20) | 2 | | |
| 33 | | 96940T | BRACKET | 1 | | |
| 34 | 10 | 37612 | SCREW (1-1/4") - 3/8-16 THREA | 1 | | |
| 35 | 13 | 35048 | LOCKWASHER - 3/8-16 THREA | 1 | | |
| 34 | 10 | 47462 | SCREW (1-1/4") - 7/16-14 THREA | 1 | | |
| 35 | 13 | 32993 | LOCKWASHER - 7/16-14 THREA | 1 | | |